
UNIVERSITI PUTRA MALAYSIA 

UNIVERSITI MALAYSIA SABAH 

NATURAL RESOURCES OFFICE OF SABAH 

 

WORK OF ENGINEERING, COST 

ESTIMATES 

AND SUPERVISION 

 FOR 

THE PROJECT ON PROMOTION 

OF GREEN ECONOMY WITH PALM OIL 

INDUSTRY 

FOR BIODIVERSITY CONSERVATION IN 

MALAYSIA 
 

FINAL REPORT 

 

 

Fabruary 2016 

JAPAN INTERNATIONAL COOPERATION AGENCY 

NJS CONSULTANTS CO., LTD. 

ＧＥ 

ＪＲ 

16-035 



 

 

  



Project on Promotion of Green Economy with Palm Oil Industry for Biodiversity Conservation in Malaysia 
Final Report 

 
i 

NJS Consultants Co., Ltd. 

 
 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

The Pilot Plant Location (KPOM) 
[...]
3 POME Pit (2) 
via open 
gutter 

Desander Clarification 
Station 

- Normal Temperature (around 30℃) 
- Low TSS contaminated 
- Not much oil contaminated 

7.9% 

4 POME Pit (2) Sludge 
Decanter 

Clarification 
Station 

- High Temperature (around  90℃) 
- Moderate Concentration 
- Contaminated oil (emulsified) 

32.0% 

5 POME Pit (2) 
via open 
gutter 

Centrifuge Clarification 
Station 

- High Temperature (around  90℃) 
- Moderate Concentration 
- Contaminated oil (emulsified) 

15.0% 

6 POME Pit (3) 
through open 
gutter 

Hydro 
Cyclone 

Kernel 
Recovery 
Station 

- Normal Temperature (around 30℃) 
- Low TSS contaminated 
- Not much oil  Contaminated 

11.7% 

Total 100.0% 
(Source：JET) 

 

Wastewater collected at POME pit (1) generated from the sterilization system contains highly 
concentrated oil. Four types of wastewater discharged from the clarification process are collected at POME 
pit (2). Wastewater discharged from Centrifuge and Sludge Decanter contains emulsified oil of intermediate 
concentration. On the other hand, the TSS and oil concentrations of wastewater generated from Screen and 
Desander are low. Wastewater discharged from the hydro cyclone in the kernel recovery process is collected 
at POME pit (3) and its TSS & oil concentrations are also low. 

Wastewater collection system was studied as basic process design based on the differences of 
wastewater characteristics. In the four collected wastewaters discharged to POME pit (2), characteristics of 
wastewater discharged from screen and desander are similar to the wastewater from the hydro cyclone in 
the kernel recovery system. From low concentrated wastewater, even if it is treated by anaerobic digestion 
process, much biogas generation cannot be expected. From the aspect of downsizing of the system, it is 
efficient to transfer wastewater to aerobic treatment directly without anaerobic treatment. Thus, the 



Project on Promotion of Green Economy with Palm Oil Industry for Biodiversity Conservation in Malaysia 
Final Report 

 
NJS Consultants Co., Ltd. 

46 

wastewater collection point of screen and desander was changed to POME pit (3) from POME pit (2). A 
new fine sand remover was planned to be added in front of POME pit (3) because fine sand removes 
contaminates in wastewater from the screen and desander. 

Wastewater from POME pit (1) contains high concentration of oil but is not emulsified. In case this 
wastewater is fed directly into the anaerobic reactor, oil floats up and scum forms on the top of the reactor, 
and this may have a deleterious influence on the process. On the other hand, it is to be expected that CPO 
production in the palm oil mill improves by separating contaminated oil from the wastewater stream. Thus, 
wastewater coming through POME pit (1) was planned to be treated anaerobically after oil recovery. 

When the collection pit for wastewater generated from screen and desander was changed to POME pit 
(3), only wastewater generated from the centrifuge and sludge decanter collected at POME pit (2). These 
wastewaters are contaminated with a small amount of oil but is emulsified. It is difficult to remove this 
emulsified oil without utilizing chemicals which emulsion break the emulsion. It is however possible to 
remove the emulsified oil by anaerobic digestion because as the contaminated oil is emulsified it does not 
float to the top of the reactor. 

High temperature is seen in wastewaters transferred from POME Pit (1) and POME pit (2), so that this 
wastewater cannot be directly fed into the anaerobic digester. Therefore, the temperature of the wastewater 
needs to be reduced by heat exchange until it reaches a suitable temperature for anaerobic treatment. Treated 
liquor by anaerobic digestion is mixed with the wastewater transferred from POME pit (3) and then treated 
by aerobic process. The process is shown in Figure 5-1.   
 

 

(Source: JET) 

Figure 5-1 Schematic Configuration Process of Anaerobic and Aerobic Bioreactors 
 

5-1-2 Oil Recovery from Wastewater generated from Sterilization Process 

For the oil recovery system for wastewater collected at POME pit (1), ordinary pressure floatation, 
dissolved air floatation and centrifugal separation methods were all studied. Initially, oil separation by 
ordinary pressure floatation, which is the simplest system with cheapest construction and operational costs, 
was considered. 

Three samples were taken from POME pit (1) in KPOM, and the operation temperature was kept at 50 
degrees Celsius, 70 degrees Celsius and 90 degrees Celsius respectively, and SVI was measured. The test 



Project on Promotion of Green Economy with Palm Oil Industry for Biodiversity Conservation in Malaysia 
Final Report 

 
NJS Consultants Co., Ltd. 

47 

was conducted by the SATREPS study team. 
The result of the test as shown in Figure 5-2, apparent differences between samples maintained at more 

than 70 degrees Celsius and at 50 degrees Celsius with regard to the separation boundary. It was easy to 
separate the sample when temperature setting was more than 70 degrees Celsius.  

A long retention time is not required for formation of a separation boundary, reaching equilibrium 
conditions within one hour. Thus, the practicality of oil recovery by ordinary pressure floatation was 
confirmed. 

  

 
(Reference: SATREPS Team) 

Figure 5-2 Oil Recovery Test Result for Wastewater Generated from Sterilization Process  
by Ordinary Pressure Floatation 

 

5-1-3 Anaerobic treatment method 

In many cases Palm Oil Mill Effluent (POME) treatment systems are open lagoon systems. Most of 
the POME treatment systems use anaerobic digestion at anaerobic ponds after cooling down the effluent at 
a cooling pond. Generated biogas through the anaerobic process is discharged into the air, but recently in 
some instances it can be seen where covered anaerobic ponds (by HDPE sheets) are used in order to collect 
the biogas produced for power generation. These systems are able to be constructed at low cost, but required 
extensive land area due to the long retention times required for treatment, and also it is observed that the 
final wastewater discharge quality is insufficient. The water depth of an aerobic pond in general is about 5 
metres and is has a large water surface area, and is shallow when compared to other systems. Therefore 
maintaining anaerobic condition is hard because much air dissolves into the pond from the water surface. 
Also since the pond contents are essentially not mixing, efficient treatment cannot be expected. 

On the other hand, there are some examples in which utilize tanks instead of anaerobic ponds but most 
of them are open top tanks. Air dissolution from the water surface of the tank is seen to be much the same 



Project on Promotion of Green Economy with Palm Oil Industry for Biodiversity Conservation in Malaysia 
Final Report 

 
NJS Consultants Co., Ltd. 

48 

as in anaerobic ponds but treatment efficiency is better than the anaerobic pond because the water depth is 
generally deeper than in the pond. The system with a covering for biogas collection is consequently being 
considered as well. 

For this project, conventional anaerobic digestion by closed tank type was adopted. In addition, dual 
tanks system with a settler for controlling sludge concentration was utilized. This method is widely being 
utilized for sewage treatment. 

For operating temperatures in anaerobic treatments, there are two temperature ranges. One is 
mesophilic where the operating temperature is around 38 degrees Celsius, and the other is thermophilic 
which operates at around 55 degrees Celsius. In thermophilic digestion, organic removal rate is higher and 
amount of biogas generation is a little bit higher than in mesophilic digestion, but careful operation 
management is required due to increases in ammonium concentration. 

Aerobic treatment is applied after anaerobic treatment in this facility. Aerobic treatment cannot be 
performed under the range of thermophilic digestion. In case of adoption for of thermophilic digestion, 
installing of a cooling facility after anaerobic treatment is required. Therefore, mesophilic, where operation 
is easy and the system component is simple, was adopted in this project. 

Anaerobic treatment methods such as UASB (Upflow Anaerobic Sludge Blanket) is also popular in 
the other fields of industrial wastewater treatment. This method can be operated under high loading rate, 
and downsizing of the facility is possible. However, this method is not suitable for POME treatment because 
of the limitation of solid concentration in the wastewater. 

 

5-1-4 Aerobic treatment method 

Activated Sludge (AS) method, Oxidation Ditch (OD) method and Sequential Batch Reactor (SBR) 
method were also considered as aerobic treatments in this project. Since this facility is small Sequential 
Batch Reactor method is the simplest and most suitable. However, considering the goal in realization of a 
commercial based capacity, the activated sludge method which is utilized in such instances in general was 
applied. This system mainly consists of an air blower, aeration tank which is aerated by the air blower, 
clarifier which is for sedimentation of the activated sludge and return pump which is for returning the settled 
sludge.  

Returned sludge is utilized for biogas scrubbing by counter flow methods. Returned sludge after 
scrubbing, and anaerobic sludge are treated by contact oxidation at a biomass filter set up prior to the 
aeration tank. This biomass filter was planned so as to utilize shredded oil palm leaves. 
 

5-1-5 Pump type 

The planned capacity of the facility 1t/day(＝1m3/day) makes it difficult to adopt ordinal pumps 
utilized in commercial based wastewater treatment facility such as centrifugal pump due to small scale of 
the facility. This is pilot plant facility which requires a stable flow rate, therefore diaphragm or plunger type 
pumps may be possible to be adopted. However, clogging problems at the pump was a concern, due to the 
wastewater containing residual matter. Wastewater was sampled from an operating palm oil mill (FELDA 
Serting Hiller mill) and pumping tests were carried out using 2 types of diaphragm pumps provided by two 



Project on Promotion of Green Economy with Palm Oil Industry for Biodiversity Conservation in Malaysia 
Final Report 

 
NJS Consultants Co., Ltd. 

49 

pump manufacturers. The results of two pumps were satisfactory, confirmed that no clogging was taking 
place and stable flow rates could be maintained. 

At the same time a study was done by surveying the amount of residual matter in wastewater, no 
particular problem caused by residual matter contamination of the wastewater was found. 

 

 Pumping test(1)           Pumping test(2) 
 

5-1-6 Design Calculation 

In conducting the capacity calculation for this system, prerequisite wastewater quality analysis data 
was not obtained. Each wastewater quality was set based on the current knowledge. The material balance 
was made as shown in Figure 5-3. 

The major design criteria of each facility as adopted is shown in Table 5-2. 
Table 5-2 Major design criteria for Anaerobic and Aerobic Bioreactor 

Process Major Design Criteria Adopted Figure 

Oil Recovery Retention Time 8hours 

Temperature in the tank 90°C  

Anaerobic Digestion Feeding Temperature 38°C 

Retention time of Digester 10days 

COD Loading rate of Digester 6kg-COD/m3/day 

Retention time of Settler 10days 

Surface loading rate of Settler 1m3/m2/day 

COD removal rate 80% 

CH4 conversion rate 0.34m3N-CH4/kg-COD removed 

Aerobic Treatment BOD Loading rate of Aeration Tank 0.14kg-BOD/kg-MLSS/day 

MLSS in Aeration Tank 6,000mg/L 

Retention time of Clarifier 9hours 

Surface Loading rate of Clarifier 5 m3/m2/day 

(Source: JET) 



Project on Promotion of Green Economy with Palm Oil Industry for Biodiversity Conservation in Malaysia 
Final Report 

 
NJS Consultants Co., Ltd. 

50 

 
(Source：JET) 

Figure 5-3 Material Balance of Aerobic and Anaerobic Bioreactor 

From Sterilizer

From Centrifuge

(m3
N/d)

(%V/V) (m3
N/d)

(%V/V) (m3
N/d)

From Sludge Decanter

From Screen

From Hydro Cyclone

From Desander

Sludge

Digested Sludge Tank

Oil Storage

Biogas Holder

Eng. Wetland

Digested Sludge Tank

Biogas

28.3

10.0

18.3

O&G 756 (mg/L) 0.04 (kg/d)

Excess Sludge

Flow Rate 59.0 (L/d)

BOD 4,537 (mg/L) 0.27 (kg/d)

O&G 12 (mg/L) 0.01 (kg/d)

T-N

T-N 1,116 (mg/L) 0.07 (kg/d)

COD 9,681 (mg/L) 0.57 (kg/d)

TSS 15,000 (mg/L) 0.88 (kg/d)

372 (mg/L) 0.30 (kg/d)

COD 2,243 (mg/L) 1.81 (kg/d)

TSS 124 (mg/L) 0.10 (kg/d)

Treated Water

Flow Rate 807.1 (L/d)

BOD 74 (mg/L) 0.06 (kg/d)

CO2 (kg/d)

60

40

14.0

9.3

Flow Rate (kg/d)

CH4 (kg/d)

23.3

5.15 (kg/d)

O&G 596 (mg/L) 0.41 (kg/d)

T-N 1,060 (mg/L) 0.73 (kg/d)

0.29 (kg/d)

T-N 2,493 (mg/L) 0.18 (kg/d)

After Digestion

Flow Rate 687.6 (L/d)

BOD 2,661 (mg/L) 1.83 (kg/d)

COD 14,572 (mg/L) 10.02 (kg/d)

TSS 7,496 (mg/L)

0.12 (kg/d)

Digested Sludge

Flow Rate 72.2 (L/d)

BOD 9,972 (mg/L) 0.72 (kg/d)

COD 24,931 (mg/L) 1.80 (kg/d)

TSS 50,000 (mg/L) 3.61 (kg/d)

O&G 4,017 (mg/L)

(kg/d)

COD 13,357 (mg/L) 8.22 (kg/d)

Aerobic Process

Settler

Digested Water

Flow Rate 615.4 (L/d)

BOD 1,804 (mg/L) 1.11

TSS 2,509 (mg/L) 1.54 (kg/d)

O&G 195 (mg/L)O&G 32 (mg/L) 0.008 (kg/d)

T-N 172 (mg/L)

BOD 120 (mg/L) 0.03 (kg/d)

0.043 (kg/d)

COD 3,311 (mg/L) 0.83 (kg/d)

TSS 319 (mg/L) 0.08 (kg/d)

T-N 2,021 (mg/L) 0.039 (kg/d)

Supernatant

Flow Rate 250.7 (L/d)

T-N 892 (mg/L) 0.55 (kg/d)

TSS 40,000 (mg/L) 0.77 (kg/d)

O&G 3,886 (mg/L) 0.075 (kg/d)

19.3 (L/d)

BOD 7,772 (mg/L) 0.15 (kg/d)

COD 19,689 (mg/L) 0.38 (kg/d)

O&G 3,681 (mg/L) 1.73 (kg/d)

Effluent from WW2 Receiving Tank

Flow Rate 470.0 (L/d)

BOD 26,809 (mg/L) 12.60 (kg/d)

COD 68,404 (mg/L) 32.15 (kg/d)

TSS 26,596 (mg/L) 12.50 (kg/d)

Settled Sludge

Flow Rate

Digester

Before Digestion

Flow Rate 715.9 (L/d)

BOD 25,604 (mg/L) 18.33 (kg/d)

2.04 (kg/d)

T-N 1,018 (mg/L) 0.73 (kg/d)

(mg/L) 17.18 (kg/d)

O&G 2,850

(kg/d)

COD 69,996 (mg/L) 50.11 (kg/d)

TSS 23,998

TSS 3,000 (mg/L) 0.21 (kg/d)

O&G 4,000 (mg/L) 1.28 (kg/d)

T-N 1,296 (mg/L) 0.61 (kg/d)

(mg/L)

(kg/d)

Wastewater from Screen

Flow Rate 70.0 (L/d)

BOD

TSS 4,000 (mg/L) 0.48 (kg/d)

O&G 280 (mg/L) 0.034 (kg/d)

BOD 400 (mg/L)

O&G 300 (mg/L) 0.021 (kg/d)

0.05

1,000 (mg/L) 0.07 (kg/d)

(kg/d)

COD 4,500 (mg/L) 0.54 (kg/d)

Wastewater from Hydro Cyclone

Flow Rate 120.0 (L/d)

T-N 200 (mg/L) 0.014 (kg/d)

COD 5,000 (mg/L) 0.35

Wastewater from Desander

Flow Rate 80.0 (L/d)

BOD 800 (mg/L) 0.06 (kg/d)

T-N 500 (mg/L) 0.060

T-N 100 (mg/L) 0.008 (kg/d)

COD 4,000 (mg/L) 0.32 (kg/d)

TSS 2,000 (mg/L) 0.16 (kg/d)

O&G 350 (mg/L) 0.028 (kg/d)

WW1 Receiving Tank

WW2 Receiving Tank

Oil Separator

Buffer Tank

WW3 Receiving Tank

Flow Rate 150.0 (L/d)

BOD 20,000 (mg/L) 3.00 (kg/d)

T-N 1,200 (mg/L) 0.38 (kg/d)

(L/d)

COD 65,000 (mg/L) 9.75 (kg/d)

TSS 30,000 (mg/L) 4.50 (kg/d)

Wastewater from Centrifuge

TSS 25,000 (mg/L) 8.00 (kg/d)

BOD 30,000 (mg/L) 9.60 (kg/d)

COD 70,000 (mg/L) 22.40 (kg/d)

Wastewater from Sludge Decanter

Flow Rate 320.0

O&G 3,000 (mg/L) 0.45 (kg/d)

T-N 1,500 (mg/L) 0.23 (kg/d)

709 (mg/L) 0.01 (kg/d)

4.68 (kg/d)

O&G 1,261 (mg/L) 0.31 (kg/d)

T-N 488 (mg/L) 0.12 (kg/d)

Settled Water

(mg/L) 0.52 (kg/d)

O&G 200,000 (mg/L) 2.81 (kg/d)

(mg/L) 3.37 (kg/d)

COD 478,014 (mg/L) 6.74 (kg/d)

TSS 36,879

Flow Rate 245.9 (L/d)

BOD 23,302

Wastewater from Sterilizer Recovered Oil

Flow Rate 14.1 (L/d)

(mg/L)

260.0

(kg/d)

(kg/d)

(kg/d)

(kg/d)

(L/d)

(kg/d)

24.70

5.20

3.12

0.13

(mg/L)

(mg/L)

(mg/L)

(mg/L)

9.10 BOD 239,007

T-N

Flow Rate

35,000

95,000

20,000

12,000

500

BOD

COD

TSS

O&G

(mg/L) 5.73 (kg/d)

T-N

COD 73,038 (mg/L) 17.96 (kg/d)

TSS 19,032 (mg/L)



Project on Promotion of Green Economy with Palm Oil Industry for Biodiversity Conservation in Malaysia 